s ) | VR AR A e

1/10 SCALE R/C MOTOR-DRIVE 4WD RACING BUGGY

70— FRICEVTETHEOR VMR - MEHEBE, REFE—F—L NI I IR ML 2
ERBEFXT, ORLGL(OHEEFHL, €2 - F7NV D1y iaRR—2 - H2AR a3 R EEryFO
AW A7 5B LEAANINT N—EDRA Ty F oL )—FBEra—+Y) o735 aH1T.
FILRBRAFXF—714 70— BEEBERZL 2 r—FME2ENLF v v 7 TOEBRMEICERATWET, B
BhEhE V) (F T RTART ) L & ERB LA RL —> L INF—DEBTT,

ZERDA is an independent four-wheel suspension and four-wheel drive buggy that can ensure good running in
of f-road travelling. In this ZERDA, four wheels can be driven by two-stage reducer by a timing belt from a
motor. Besides, its oil damper is furnished with semi-double wishborn suspension system and unequal-pitch coil
springs. Namely, the independent four-wheel suspension and four-wheel drive best match to these oil dampers to
promote the cornering characteristics. Besides, these components highly enhance the characteristics of the
chasis that is formed to be mono-block of large ski-type. Therefore, this buggy is superior to any other in
running over gaps.“~Furthermore, all the drive shafts are supported by bearings. So, ‘this is a regular racing
buggy.

F4#=#HNLF—% TECHNICAL DATA | #HIr TERBAE

2 % Length g e.1 ) INSTRUCTION MANUAL
& B Width 24|mm ( 9.5")

® ® Height 150mm ( 5.9")

fix £ # £ & Ground clearance 30mm ( |.2")

KA~ — 2 Wheel base 265mm (10.4")

70k MLy F Front tread 205mm ( 8.17)

)4 —p L v F Rear tread 200mm ( 7.97)

£t — % — Motor RS-540S (Mabuchi)

2 {ifi #| M| Total weight |1640grams (57.80z) HIROZ20O



(FLHIZ) ZonfUd, BEHBSRZERDAE S BV EITWEFEEFICH Y A E ) &V E T,
AR REOETHREZELCLICHHIREBL TV LI CRHRTTah, BHdamE Y (232 TH—IL -
NTNTeBERBELTVWES, AL TR DHPRE—FERY F TR(FAT. EOHBIELFEIC
BELTOLHEIITTTSL, &2, MITHICHRAMES. AR L (BBRDICH>TTFE W, BITTHE
DEARDE S, WA EIZ@ICLHRETH. F—, BITRICBEAORERTRELD > BSICEBEEH
— FIZBRFTIEDENE & 50, EOR—EEEE T N—VE+ATOLETEET I,

GREETING

Thank you very much for your having purchased HIROBO's ZERDA. This buggy has been so designed that everyone
can display its full performance (supreme running capacity), All the drive shafts are supported by bearings.
Before assembling this buggy, please carefully read this assembling manual from the first to the end. And please
begin assembling it after you are well acquainted with the structure of ZERDA. Also before assembling, make sure
of all the parts and components according to the instruction herein. We are afraid that we will be unable to
replace a part or receive your return once you have begun assembling. If there should be anything abnormal or

inconvenient in your kit, please submit a client's card to a dealer from which you have bought and please have
the dealer sign on it. Then, send it to the BUSINESS DEPARTMENT, HIROBO LIMITED together with the name of part.

KAEX v PEIMBERILED 28, FELLKERE TR ENHY 7,

* This kit shall be subject to change without any prior notice for improvements.

@V ELINICESY) DEVICES TO BE PREPARED OTHER THAN THE KIT

7.2V NicdfAFE 838
Charger for 7.2V Ni-cd

=R®B2E

.-..'.-.__. . $
%@j Dry batteries (Unit 3), 12 pes.

7.2V 1200mA Nicd /\wF1)—
(EQH—2 Y9 RNy 7Y —HBETT)

\ 7.2V 1,200mA Ni-cd battery

Ff2chJOM (Hirobo's Sirius battery suits)
2ch radio

@BilCchELTE TOOLS NECESSARY FOR ASSEMBLING

TIAFFAri—(kl)  TAFAFTA5=(K) S5UARLF By § T .
Screw driver (Plus) Screw driver (Minus) Radio pliers Cutter knife Scissors
(Small, Large) (Small, Large)

M3t PR A FS140— MAF v PR Y2 AFTA1— + 1)
Box driver for M3 nut Box driver for M4 nut Gimlet

M3I.MAF - P A/ F
Spanners for M3 and M4

B ] 48 A 7 TLFERA “)aArF—IAl 0y 2 Al FH INIT
Instant adhesjve Rubber-oriented Silicon-oriented Screw-locking agent Paints Brushes
adhesive sealing agent

IHH|JJ'|I|H|I|illl|lll|{l[[r1TllI|IHI IIiIlTIIIPIII'IIIIILIII'IIIIlITiIlIIIi

_‘1_' i} I 2 3 4 5 [ T B



Q> DFFEFEEH 1T AMDEH KINDS OF SCREWS & HOW TO UNDERSTAND THE SIZE

FNEH The kinds of screws: +HBEIHTHESE,. The screw length is the length below the neck.

) HE e
® . i ® ©

+ 5 E 2 (PH) T i v (FW) et i F40>Fvt gty as)a— (Ts) RE v bAZVa— MRBE
Pan head machine Flat washer (FW) Nut MNylon nut Tapping screw (Ts) Black Set screw (Black)
screw (PH)

@ VvHREMDEEIRU\IZ DU\ T HANDLING A NI-CD BATTERY

(DB FBRSNHAEA L (GFHATEL(EBLTTFE WL,
QFETEBEIBHARKIML TVWETOT, +IZESATHBLRBLTTFI WL,

HE A BOEBICAEFTELATRE. BHOHFGHE( oY, DEVRKICEERN DI 358D
HFPYUYFT, —vhHFBHhEE—F—HDF+RIZVATHORAEB, R, ETFEToTEFS L,

l. Correctly charge the battery after carefully reading the instruction manual of the charger.
2. Please don't charge the battery just after and during the use. 5o, charge it after the battery is cooled
down well.

in the worst case the battery will be destroyed. So, charge it after it is well cooled down.

If the battery is quickly charged when it is still hLot, the service life of the battery will be shortened or

® 7ERDA DAHZ X/ yE 54 MECHANISM & FEATURES OF ZERDA

®$Em‘ﬂﬁ%?fi?f&mbfﬁﬁ¢%$ﬂiUﬁEE@%%EEEMT?&%LMiﬁﬁ%%%E

LE¥g,

QFEWMHNERWVWEELNTULAIWIA vy aRlR—C P AR a3 ERZRICERBLTVWEY, X, Fv 21N

—DEEEHT LYy FTEEAAREE RS> THEY ., L—REIZHFWVWT, BEYXOI—RIZHbEI-tEy T«
PN HEFTT,

QAFBRF—FA T r—L EREEyFAAIN - RATY o TEFRBLIAANLT o= Z&Y, Fvy T

TOEWMHIZTChTWET,
@OAFEIZ, E—F—dWILI IR IMILB2BEEERSFREAFEBL. BEBEEDELZE N LT, /-,
EXENEAE] L) (CIE 2 THR—ILAT ) 752 ZEEH L SREFEEITHVELDODET,

(1). The four wheels are driven by a timing belt and this buggy can best suit to every kind of road surface

and displays full running performance.

(2). The double wishborn suspension that brings you a good running effect is adopted at both front and rear
sides. It is possible, with one-touch operation, to adjust the camber. So, you will enjoy yourself in

various SETTINGS best suiting to the road and/or course conditions in a race.

(3). The oil damper that is furnished with large ski-type chasis and unequal-pitch coil spring brings us

excellent runnings even over gaps.

(4). Two-stage reduction by a timing belt from the motor is adopted in this buggy to promote the drive
transmission ratio as much as possible. All the drive shafts are supported by bearings in the standard

specification. So, you can enjoy a long-time running at a high speed.

|||||||r||irr||||||||||||:|1||1|||||1111111|1||||||||||r|||I||||1|||| |||||1|..1

| z a 4 5 & 7 A —. 2




*
A ﬂ AY A ﬁ ASSEMBLING SECTION

AT —~[5 % TlENo. | . 2OEEEFHL F7,

For the assembling the sections (1) to (5), use the sack No. 1 and No.2.

1] D)V )P—/[\DFEIL ASSEMBLING THE KNUCKLE ARM el rﬁ%:é

| . FY IR —IZF v IINT—LEF TR ET,

2. TwvonT—LORALLFZA T+ 7 bE2ANRT, MUHG S FSA T Ty v bp dFWE AN T,
MAdFA4O+y b TREDL FT,

3. Ty ZIT—LIZp 5FR—IEM2XIOPHEM 2 F v b TERATIT £ T,

4, Ty ZIRILT—IZMIXI2PHEM 3 F v P A{EBL Ty 6 R—ILEE{FTIT X9,

1. Mount the knuckle arm at the knuckle holder with a king pin.

2. Insert the drive shaft from the inside of the knuckle arm and insert a drive washer and ¢4 FW from the
outside. And temporarily fix them with M4 nvlon nut.

Mount a #5 ball at the knuckle arm with a M2 x 10PH and a M2 nut.

Mount a ¢#6 ball the knuckle holder by using a M3 x 12PH and a M3 nut.

L= L
L] L]

M %+ Screws to be used

@m R 1] o § e | M 2F 0 Rnrassvosmninasiin ﬁ U T B ISR,

M2 nut
@ @ T | P | m S T ] e PRSI . 4 @ @ P 6 FE—Jlrrrrerieiinirainnnn D
¢ 5 Ball King pin s ¢ 6 Ball
i‘:’ M3 | dsinsiassusasiiee D (:::::, P 4 FW-cocmnrmnrneneenaen D l!!l@ M4 F10OFy b 2
' M3 nut - M4 Nylon nut

M3 XI2PH

F9E Nal2
King pin

M2 XI10PH

r,'.:fla'ﬁ — Jir No5

M2F < b
M2 nut
+ oy 2 NRIL Y —
(L) Na302
(R) Na30I é
Knuckle holder (.5 .. " No9
Drive shaft
HER =
Bhe ST .
¢ 5 ball 69622 No 03
@ 6 Bearing
M 2 X I0PH
2. 6FW
M2.6X5Tsh 5 X Md+1 0% F
M2.6 x 5Ts truss M4 Nylon nut
MERMIKIZHEHITTTF &Ly,

Assemble the right and ‘the left sides symmetrically.

HOIBLLAT N T HM2.6X5Ts b5 A, ¢ 2.6FWIX * 69627 bearing, M2.6 x 5Ts truss and ¢ 2.6FW have
T v 72T —LIZHTEA been already mounted at the knuckle arm.
) e Brister

L L L L LA LR NN EARRRREEL ARV LRI RL

RRRIRAAL
—_— 3 — n l 2 a 4 5 &

T " B




2| 1L V—PO2)L, 702D DL ASSEMBLING THE REAR AXLE BLOCK “&EE?

i_ U"‘i"—?? EJL’T/{D‘}" ?d)ﬂ{ﬁuf]”‘h F_:""r 7' l. Insert the drive shaft from the inside of the rear

axle block. Insert a drive washer and ¢4FW from .the

Yv7 FEAN, ﬂﬁ“f]‘% | 27 P outside. Then, temporarily fix M4 nylon nut.
O AFWE AN TMA 10>+ v b+ &54{R1E 2. Mount a #6 ball at the rear axle block by using a M3
x 12PH and a M3 nut.
HLET,
M 3 x12PH
2, VY—FP22070y2ICM3IXIZPHEM 3 =
Ty b EEBLTe 6 R—ILEBYTIT T, g 46 #—L ¢ 6 ball

fEH¥ %+ Screws to be used @'/.Mﬂ-ﬂr M3 nut

@"/ru#—?? 27022 Nald

' Rear axle block

7 F'qiﬂ-l_“"“‘*a_.

@ @ ¢ B A= Jleeeeaees 2
¢ 6 ball
M 3oy borerrrnnieans 2

M3 nut '
@ h AFWerreememnnennanns 2
ESLTo v b No9 /

A FS3A4 77 v+ Nall

R Drive washer
BHe.6FYW
M2.5XETs F5 R
truss
MaF 1 024 b

MaF+1OrFy b2 Drive shaft
= M4 nylon nut @@%’
e M4 nylon nut
MELRRBIZHITTTF &L, T ]
69612 H
\ HAFW

Assemble the right and left sides in the
same manners.

WBIGZZAT V) ' AM2.6X5Ts b 5 :1 $e.6FWIE ¥ B696ZZ bearing, M2.6 x 5Ts truss and ¢ 2.6FW have
DY =T 220709 2IZB{HE7T) A9 — been already mounted at the knuckle arm.  Brister

3 'ﬁ'ZN?‘EJEDP—bGJHR‘Ij MOUNTING THE SUSPENSION ARM No 1. 2353

4 — 7 —LlZp SHE—ILEM2 XIOPHEM 2+ b TEAHT F 7.
TI2ANTD 2 MMITF—ALEANE)TT7—LER{TIT T, B 2B £ 9,

g

2 .

X7 —LlFEVWALKTZOLCFH, EWAHKYY—BTT,
1.

2.

Mount a #5 ball at the rear arm with M2 x 10PH and M2 nurt.
Mount the arm at the axle mount with an longer arm pin and provide it with a split pin.

Shorter arm is for the front and longer one is for the rear.

AT 3/h-<—» Small parts to be used

Qi M 2 X 1OPH:eeseeeeeee 2
@ ) B i —Jloerrrrneannn 2
¢ 5 ball

M2 G poreesoennens . 4
M2 1 0PH

M2 nut : | 9,
E o ) 7 g ' : -
#5:5 —IMos @ 5 ball
. M2F -~ b

M2 Nut
)4 F — LNo.2

T — LE (£ )N
Arm pin (Long)

P—LE (&) 4

Arm pin {Long)
& — W Seeannniiiain, 4 Rear arm
7
Split pin Split pin
: / s P EEREMERLTVET,

= ET—ALEH
LIPS ZEr— %
Hw b LTTFELY

I1f the chasis is brought
inte contact with the

arm pin, cut off the
chasis as long as neces-—

sary

BRILEMICHALTTTEV,

* This view shows the left side -
of the assembly, Assemble
the right side half as well as

®E - Split pin the left side,
2 = P—LEL \
| Arm pin
[ T mueme
lit pin
i ~”
=, BERE 8L ik, AEICETS.

E < 705 k7 — LNe. 300
Widen the split pins

Front arm
after insertion.

7 — L 2 (F)No3
Arm pin (Long)




4

JO2VEYS AN 2320

ASSEMBLING THE FRONT SUSPENSION No. 1 4%

F= T L N
i & = =

Fre—1 —I2p F b (DRl e

. 70 PP —ALIZF YIRS — 5T —LE (B R E L TEATTET.

FeeRk61mMDIE THAPIAATEEZET,

ty—70yo%ty bPLT, PynN—T7—LEBFIT T,

. IR TZANT T PIZM3 XI2PHT G 3 X IXIFW, ¢ 6 K—IL&{RIEDL F T,

Mount the knuckle holder at the front arm pin and a split pin.

Screw in the upper arm rod end on the upper

arm shaft up to the Glmm position of the total length.

Setting the center block, mount the upper arm.

Temporarily set ¢3 x 9 x 1FW and ¢6 ball at
front axle mount by using a M3 x 12PH.

{EAT 3/, — Small parts to be used

0 | F—ALbEA(FE) - 2

Arm pin (Short)

C—= | S T e A

) i Ly | PY AR 2
@ 6 ball

@ P 3K DX FWeeeeeee .3

10 R ALV PSP hleip T b

Upper arm shaft

the Temporarily set. ¢60 - F X . F No309
M3 XI2PH {Riks Jpper arm rod end
T aiN=TP—=Liv7F Nl
BB — L g arm shaft
BIXIXIFW

Ll B—T0y ' A
Center block r
B1mm -
P—LEL3E Nols  SPHTPIN

Arm pin (Short

{F#RT 5/ — Small parts to be used

L

&) TA_L E:"}I E‘ﬂ ............ 2
rm pin ort)
C— | e 2
Split pin

(T MR 7w /S—F =Lt 7 beeeereeenen 2
Upper arm shaft

)= =Ll P—FIZANTOy 2 BTFT—LE A(S) B THR{HTE T,
PYN=TFT—=Lv7 M7 yN=FP—LOYyFI FA2L2R62mDTE TREAATEEET,
5 —T0v %%y P LT, PynN—7—LERFIT T,

Mount the rear axle block at the rear arm with a shorter arm pin and a split pin.

sperew in the wpper arm rod end on the upper arm shaft up to the 62mm position of the total length.
setting the center block, mount the upper arm.

= Eb2mm

Total lengtn
B2 mm

L e e
=2 )

I

|, E9—70v 25213
2, V¥F—ToIaZNTOusEEZT.
3, Pun—TF—LERFITS,

Place the center block.
Raise the rear axle block.
Mount the upper arm.

t4—704% Nelb

e
5

$6 O FT> F Ne309 96 rod end

FpiN—=F—=Lirte 7 Nal?
-~~~ Upper arm shaft

Ty N—TF—LYt—b A%
g0y FTFhHI-uiw
gIZHhy FLTTFEW,

Cut off the upper arm
support "A" so0 that
the ¢6 rod end may not
come in contact with it.

F—LE»(18) Nol5
Arm pin (Short)

Center block

BE > Nod
sphit pin




6] PREFI VD INTERMEDIATE CHECK

(NEH AR a3, 2L—XIZELEIZHZ £

(1). Check to see if each suspension can
qhH 7 smoothly move. .
o . 8 (2). [f there is the mounting direction,
(2)ET1% . EEDFEDOH DL, FBLHATHWT front and rear or right and left, see if
_d-i‘ﬁ‘ 2 the mounted direction is correct.
: ) Check to see if every necessary split
BREIE T, ST IZxbAEBATITTHY F5H 7 pin is mounted without fail.
{4, Check to see if all the parts are
[4}%%%@@1T[TE*ILITJL\T¢?'3‘? zzfr}l;i: in a position in the correct
ni .

I1f there is anything incorrect or unsuitable
through the above checks, correct it and

EAJ:E)$%EE§ELT ¥ LEAWA T hiE, ROFEIL proceed the next steps of assembling.
IZ AT Faly,

(7] A1) /) \—@DHEIL ASSEMBLING THE OIL DAMPER ';'-13:{%-

. s Sack No. 3 Brister
|, RELTHI AT N—DY o gin o SN AT aNg

HOW TO SUPPLY DAMPER OIL
Yy o5 —F vy TEIEFLTAHs  Damperoil
W ANnET,
XA A ILDFRIZTEI; AL EUVER, &
BLTTaW, ‘_ =

2., FUNN—ZRATY) T EBATIT #
%

EDIEWSY v — b @
N T o >7“3’ Ot ||||»

eROEWT L /N— t1 LA {ERE T
KWR T2 gt o

(?r?hﬂ#lé)
fFit e &
(Never injure the shaft)

@
nny

EAFETETTI EXAF>%TFT2TTFIf Forrn—+7LF+EL
ARTEMFGLLDE THESUA A I 5 I 1239 —%y TF3H4TAHELAST
?—

TH->TE S i w T ES AL BuhEHnredHS
. : (¥1104+)

Remove the cylinder cap of the temporarily
assembled oil damper, and supply oil in ; : : .
it Supply oil up Lower the piston Screw in the cylin-  Make the damper

; I e to the position to the bottom to der cap with the shaft up and down
L:'E EarE_IfUl _in that: alis huphles “may = oot shown above, remove unnecessary piston lowered, and checked to see
enter the oil. Leave it as it is oil. if bubbles remains
Mount a spring at the damper. until bubbles or not.
Shorter damper disappears,

Slim spring
Longer damper
Thick spring

(Approx. 10 min.)

MIBQwFITF NolB
Rod end for M3

F o= T ) = b No24
Damper spring support

F i) oSk 6oy TRH MNa 20
Damper cylinder cap B

o= F(3E)70% F No2I
Damper shaft (Short) Front

‘o e (70O FH
:pl'd_.-'.l""-'—'; :.|'|J _..r"? 1'_-' _q."-_ .IE; I

Damper spring (For front)

(For rear )
M2XBTS

F =2 TN

I* emlion F =297 b)) r— 22 Damper shaft (Long) Rear
R b oyai—

Damper =
spring stopper
Ui 70 bFN—= T b2
- Front damper shaft
| = i =S 7 proeee 2
e Rear damper shaft

Foi—i ) 5 — FET D3 ] nananan M 2 X 8 Terrreerreees 4
damper cylinder Screws to be used

o

||||||||f|”|||IIHIHI.I|IIHII1|||l|||||li[||.|HI|||I|IIIIlIIII|IHlIIIII|'IH|I

' 2 3 4 5 6 7 8 i




8 H—ihte1/\—@DHYY MoUNTING THE SERVO SAVER "S:-cfhfiﬁ

1. H—Kk—2CH—FKE14/3—(B) EM2X6PHEM2F v P TERIFU E T,

2. H—FKbA/1N—(B)ITH =K £14/3—(C) &Y —Kt1/N—(A) EIBFwEMIXBTs T ITET
3. H—hEA/N—=(A)ICTHpS5HR—ILZEM2X I0PHEM2F v F TEATIT X T,

(Y —FED= 12— FIILEBRELT. ¥—FKER—DPEBICEZHRRICEHTTTFS L,

1. Mount the serve saver (B) at the servo horn with a M2 x 6PH and a M2 nut.

2. Mount both the servo saver (C) and the servo saver (A) at the servo saver (B) with #3 FW and a M3 x 6TS.

3. Mount 45 ball at the servo saver (A) by using a M2 x 10PH and a M2 nut.

#  Confirming the neutral position of the servo, mount the servo and the horn so that they can be positioned

with the right angle kept between them.

M2F - b
M2 nut
% /

#—FKt A/ —BN.205

Servo saver B

Y AZFFULTH-F
Steering servo

H =it A IN—=A H{:E{H
Servo saver A

T

s emmre e —

: ) . \ M2 < 6PH

M3x6Ts ~ < rfﬁfiﬂi
S . -8
x@ﬁ % ‘ﬁ M2y b NP A /5=C No206

M2 nut Servo saver C

e Y 5 it — L
¢ 5 ball
TN M2 xi0PH
{EFHT 33 .
GIEIHD M3 X GTs rmorerarrear | 1:? M2 G procaseresess 4

@ i,fjl SFW.”......“...“,. I M M 2 H IDPH ____________ 2
me:]m M2 % BPH:eveveseses 2 t::) (::) PR, L | esvrererre .

@ 5 Ball

O AT P> TH—ROEM MOUNTING THE STEERING SERVO No.12%%55
| RFT7Y o —RICAET—7 %207, Py/N—xX)L b ANXN—=IZEfFIT E T,

2 HBNLFAEEL. SUARLFTU- £~ T RS, l. Attach double-side adhesive tape
.” * * : : S S e to the steering servo, Mount it on
}f@ﬁ'{"‘é?ﬁf\ Y FDY ADESHD T —FKORBRIZDEHIICEELET, the upper belt cover.

. ; Ge awEsy . | e o % 2. Pass the linkage band through its

@Y =R /IN=R=HT yN—_I PR/ —IZHT-HBTNE I IS mounting bracket and pull it out
- i = -C IL-"' h}' radio FliErE-

ﬁET T%Eh-fmé %"EEL’ L= “ NOTE: (1). Fix the linkage band

so that its pawl may be position
at the corner of the servo horn.

(2). Pile double-side
adhesive tape to adjust the height
so that the servo saver horn may
not come in contact with the upper
belt cover.

BOUBLFORZRD Y +T S
Cut off the unnecessary length.

KB —HNBE
B{t"EEh» FT S
In case of large-size servo,
widen the mounting hole.
T —7
;;fjf’"’ Double-side adhesive tape
| Linkage band No.333

B/ K No333
8. Ja250mm

o

s : ~ To prevent dust, £fill up the
———  glearance with a silicon agent.
AFwiCRVav=-nMELEELVTLLED

SLTLED




0 9170w K@OBEsT MOUNTING THE TIE-ROD No.8 £¥5E

=]
Sack No. 8

. M2X50, M2 X657+ +0Oy FOMEGIZCM2Oy FT FERLAHAFT, @RI ENENT8mm,
100 T, (H—HROKESIZLYSPELYFT)

2. BRSNL I 1Ry FPERATTEY AT —RhEFYINT—LDg SKA—IECRHFTEY,

l. Screw a M2 rod end at both the ends of the M2 x 50 and M2 x 65 adjust rods. The total length is 78mm and

100mm, respectively. (This total length may change according to the size of the servo).
2. Mount the completed tie-rod at the steering servo and the ¢#5 ball of the knuckle arm.

s e M2X50 P+ XbF0Ow F M2Z2XE5 P4+ X0y F
5. M2 x B0 Adjust rod I M2 x 65 Adjust rod
; o ‘ 78mm ] |00mm
- I i i {
Lad [
& E_ M3XG6Ts
" NoBIR
= Q A b h =) =)
0 iR Belt cover
un E (Rear)
2t TR = MOUNTING THE No.2 I8 5%
5 JV—NIL=D/\—OBYY REAR BELT COVER _Sack No. 2
E Lo Pyi=llbhoi—C e~k hiS—%M3X 6
TSTHQ‘H'ET - 2 T.:, l. Mount the rear belt cover at the
= up®per belt cover with a M3 x 6Ts.
= f— (:E_.?_tm';p;-.;}];{—ﬁﬁ}ﬂﬂ%i#U:ll-—:i';'f.—'l'*'?'.l‘.?_"?)
— =W LTHELELWVTT,
- E (It is better that the clearance between
- the motor and the belt cover "R" is sealed
- with a silicon bond).
B FRTIA € D M3X6Ts:2

Screws to be used

|||||L|||| PETRQVErrgrnerprerrgen iy ey arrrrrgerergrani II|I1IIII|

] i 2 3 4 5 6 T B _8'—



“ — . ~ =+t
1 N\ =YD/ ~DEUY MOUNTING THE BATTERY MOUNT Sackoris 1
Lo PNy TF =73 FaM 3 X2 Trvy—3 FRLORdiiEd
1. Mount the battery mount from the lower side of the chasis by using M3 x 12TS.
~ Repeat tie N0.335
- LE—FF N335 £ICHLTE S
M B &250mm
Pass this beforehands. G‘EIED M 32 X0 s snensnsnnss 4
p O

ISy T —=F
No322

/Ny F -7 kI, A=JLIN—
ty FARICHY T

A battery mount is included in the
roll bar set.

*

12 )N/ S—DEYY  MOUNTING THE BAMPER No.5 $85E

Sack No. 5
IOV RTFIRILTY Y FETER R OM3X8TsZIE T LTTFEWVW . (AERZTELTHEALTTFAWL,)
INAN—TMIXI2TsTovy—STRLN 7 PP Z2RANT I pABfTIT T,

. M3 XIOPHZE/N/IN=E T IN=N)b b H/N—[Z:8L. M3 F v P TEYTITE T,

1. Remove the M3 x 8Ts of the front screw of the front axle mount. (Keep the removed screws as spare).
2.

Mount the bamper at the front axle mount from the lower side of the chasis by using M3 x 12Ts.
3. Pass a M3 x 10PH through the bamper and the upper belt cover. Then, mount it with a M3 nut.

.
s
3

(@4 3 % Screws to be used

@mﬁi’mamﬂa ------------ 2

M3 Nut
No315
Bamper
M 3 X 12Ts Zi-/’é M 3 X |0PH
P NN |Hl||III!]IHIIIII!IIII[I[H RN IR AN NN AEERNRAEL
=0l== 0 i 2 3 4 5 6 7 A



13

=

IS )\—AT—@HsT MOUNTING THE FRONT DAMPER STAY

No. B £& 5%
Sack No. 6

|, 70> bF o NN—AF—%M3 X SPHTH{TIT £ 7,

2., FoN—=RF—=0ORA/IN—%M3 X SPHTE{TIT£7,
3. 7OV b UN—RF—IZM3 XI8PHEM3 F v b HE{FIT £,
4., M3 XISPHIZOLNA TH6mm{Zhy FLM3FrO Fy beE{RIEDLET,
1. Mount the front damper stay with M3 x 8PH.
2. Mount the damper stay cross member with a M3 x 8PH.
3. Furnish the front damper stay with M3 x 8PH and M3 nut.
4. Cut the rubber pipe to 6mm long and temporarily set a M3 nylon nut at the M3 x B8PH.
M3+
Nut \
M3IXI8 PH
H = RAF =2 OR A= Ned30 \
Damper stay cross member - e
o> M3+ O+ hEED
S (: M3 Nylon nut (Temporarily set)
e : : TLsi4 7 No28 Rubber pipe
IIIl"""'r' ﬂ'rr’h e } 7 : \
-- . M3+ F M3 Nut
SF 07
M3 X8PH
70w k¥R —AT— No328, 329
gt Frontd er sta z
Screws to be used ront<amp Y
@II[I]]II] M 3 X 8PH: 6
._'__..-ﬂ-""
© o,
M3 Nut
e M3 X 18:eeme 2
] M3X8PH

—_— s =

©

Rubber pipe

M3+ 0O>Fw|
M3 Nylon nut

14 PWI\—FYFRASDEYY MOUNTING THE UPPER DECK POST

No.5 %23

Sack No.

opif

r
x

YIN—TwFHRAPEMIXEPHEM 3 F v P THUTLT E T,
YIN=Ty FRAPEANE., M3 XBPHEM3F v &R L 9.

1. Mount the upper deck post with a M3 x 8PH and a M3
nuc.

2. The upper side of the upper deck post is to be
temporarily set together with a M3 x 8PH and a M3
nut.

M3X8PH Ru&

Temporarily set.

@7 3 32 Screws to be used

(i M 3 X 8 PH:-e 3 >
M3 Nut
5\1 .

M3+ b M3 Nut

Founi—Tv®¥HKAF No322
Upper deck post No.332

fic)==



150 JO2ATILSIZ/)\—MEUT MOUNTING THE FRONT OTIL DAMPER

|, 782 ALY N—DEAlAEZ7OY P& —
AT—DOMIXISPHIZ T LA THEBELTM 3 F1
O2Fw b aBTIT E T,

2, THIoOy FZ FEF v IILKRILT —D¢ 54—
WAZ(EXHAAF T,

1. Mount the upper part of the front oil
damper at the M3 x 18PH with a rubber -
pipe provided between the above M3 x :
18PH and the upper part. After that,
fix it with a M3 nylon nut.

2. Place the lower rod end in the ¢5 ball
of the knuckle holder.

M3F+1OXxFw}

ﬂb/ M3 Nylon nut

70O p S rii—

\ Front damper
MM3IT1 DTy I, =B LS
L&ODITTTF L,
* Tighten the M3 nut to such a degree
that the damper can lightly move.
—
16) 1 J17—5~//\—@DHUY MOUNTING THE REAR DAMPER No. & S35
I R S — T 1. Provide the rear damper stay with a M3 x
J, ,l"‘." F.--""J‘" AT ':-—MSXIEPHEM:} 18PH and a M3.
Ty f?&ﬂifﬂ'{j‘iﬁ‘ﬁ 2. Insert a rubber pipe in the upper side of
. a 20, § n the rear oil damper and set it with M3
2. VX —FANT o N—D LB T L1 T 16PH and & M3 auts S
HEANT. M3 X 18PHIZM 3+ O F v 3. Place the lower damper rod end in the #5

ball of the rear arm.

o Gl | x5 S
3. TS nN—Ow b F &Y —7 —
LDp SHE—=ILIZIEDAIRE T,

M7 %% Screws to be used

M 3 X 18PH
= @W\T\TWTWNW M 3 X [8PH:-wexssseees 2
M3+wtk M3nut
. M 3oy fcrerrinansan -2

Thiid{ TR E §mm M3 Nut

£ Mo 28

% Rubber pipe, 6mm long @ M3+ O3y per?
- P M3 Nylon nut
200 . i G s
Rubber pipe
£ & 6mm
Bmm long
MAFA1 QT |
rﬁ- o w -
M3 Nylon nut HM3F 102y bE. 5o N—hHECBC &3 1
s LoD TF&W,
fF-'i-"
i . * Tighten the M3 nut to such a degree
Lﬁ%? ) o= S il that the damper can lightly move.
= Rear damper
o

FTTEperrRgrereynnnl TP TIII|IIII!|Eff|iIII RN |l|||lllfl|[|[[T||J

0 i 2 3 4 5 & T 8



— —_— » ca=
I 17) 32/0—2—85—7NMHUY MOUNTING THE CONTROLLER SERVO Mo ’mgﬁﬂ

|, PyN—=FvFmnar Q=75 —H—REFRIS/NEY—FRHEH
I2E>TWETOT, EHI ST —RIZHHLET, hvi—%F
THILTTFEW,

1. As the controller servo mounting hole of the upper deck is for small-sized servo, make it large according to
the size of the servo you will use,

Firmly fix the controller servo with a linkage band.

arro—5—%—ikix BENF(BE)
BEALFTL2HY £ & 100mm Linkage band (White)
Y2 100mm long

Fyii—FT 9T

Mo33l
Upper deck No.331

A4 9 F{HRDEZR
(F>FIZIIEETHRhTULEHA)

Screw attached to the switch
(Not included in this kit)

EFUEZHRNYITHY TS

Cut off unnecessary part by scissors.

A +O0—-5—HEAREY—-FB~

AR i To the common power source of the controller.

IIIII|IIII PERDQEr e prrrrgn e ey ey g v ey vevngnanepevnryrrangrrrnyvesnjeina

I Fd 3 4 5 [ 7 ] —IE—




18 HBEBRD DX CONNECTION OF COMMON POWER SOURCE

AR U -—FRO+T—%2 bW A3 LR EREWIBIIEEPHVET

3 I ]
Battery box

AA uF
Switch
i
|j BiEm
[ IL HECEiUEr
..-"'J.
5 (E1%) & =
Red (thin line) el
vt )
i, AN W ($81%) :
o7/ 2 =
I[@ Black (thin line) Iﬂm[m::u

wmrq <0 U=

Controller )= FREMT  ES—LF—T e %<
Take out the lead wire. L L% Wind a viny| tape.
Twist.

S IRDYI—DEHRE
WIRING DIAGRAM OF VARIOUS CONNECTORS

KO Sanwa JR Futaba

KO .17 J R I
Il
:‘:;r " = E# W
- r c D X T
T B z 0 S @
D 2 o s
e (]
w (2 m
E #*
23
=
=5

220—2—0 KERE

CONTROLLER LAYOUT
® Black

M Black

</

-.,"ﬁ

0.330Q

e g t 4 > + (Cement resistance)
\I\ iR
S 0.10
W e

S

ik

Red

® Blue
g
/ 2 tx?}ﬂﬁm
) £

7.2V Nicd Wth~
N

-}
|

To 7.2V Ni-cd battery

iR v Backward :
HHAMEBY—+® Power lead line for common use

I”Ell‘l”l””|||||I||II|IIII FETE ey rerrpurerguere eved IIII|IHI|[IITI'I'ITT

_I3_ o | 2 3 4 5 & 1 8



19 DA ~O—S5—0OBYY

MOUNTING THE CONTROLLER

No.7, 8485k

Sack No. 7. 8

|, MEF—75%Hn L S L.
basic ate.
Zhy b LRSI Y 5 o

2 F Tu (Mﬂ12§?ﬂt
aArrA—7—0Ow F

move parallelly.

lightly move.

HETICEC £ 5 (2.

Fopay=rapdeis M 3

X 18PH % {85/ L TH{T ,T?;:ﬂ%n}nfz b M 2 X 10PH
(T 7, HIFW ,,,E,Eljf:,”
3. TUNCEHELFHL ¥ - M2 nut
e Eif:lfgﬂ ) M2+ k
{:t j L—M 3_,’_"1’ D:.-v-""j-‘y I"' Dhisk part

v bDL&ODITHEH
L TTF &L,

Tiihs—
M3trv b
M3 nut

#5 -8
3 XA.5X0.6FW

Basic plate 24

iy —7
ko 12

Double-side adhesive tape

iT
Parallel

RT3+

I

Screws to be used

M3 M IBPH:evereeranannans |

C) — S
©

© ©

hp I X4 5XK0.6FW eeeerer |

Cut double-side adhesive tape as shown in the illustration. Adhere it te the
Mount the controller rod at the upper deck by using M3 x 18PH so that it ean

3. Adjust the tightening force of the M3 nylon nut so that the engine part can

A HEIL  Cement resistance

Akt =5—0y F

Controller rod
i o o - e
Hftw
fr Antenna holder mounting hole

Cut off unncessary part.
TEMFEHY T D

.'r“".f'f
:nﬂi?”[;

HIFW

M 3 X I8PH

M3t O3y b |
M3 Nylon nut

ﬂ] LTINS — e |
Disk collar

200 P>/ F NIV —DHUY MounTING

THE ANTENNA HOLDER

st
No.7, 12555

A==ty b

| . P F+FHRLIT—5M3IX8TsT
yIN—Fw X ([ZER{TIT T,

L

z.

NN N

»rrEBEEL T,

1. Mount the antenna holder at the upper
deck by using M3 x 18PH.

2. Insert an antenna and fix the M2.6 x
5Ts truss at the antenna.

T T EELIAAF M2.6X5Ts b S AT

B+ 3 > Screws to be used

¢l
>

MZ2.6X8Ts k7 A rroreree |
MZ.6 x 5Ts truss

i

'Tﬂ.ntenna

FoeTrrmd—

Antenna holder
M2.EX5Ts b5 &

/ M2.6 x 5Ts truss

—
—

T

Parallel

=

- —— |

S sxe

o

IIIi|IIII|IIII|IIIl|ll|l|IIIl|Illl|llll|l|l||IIII|III||III:I PETTvrrr ey iittd

I 2 3 4 5 & 7

B

—|4—




21 22w \—F WX DOH{Y MOUNTING THE UPPER DECK No. 7 Lz-%%

Py N—FyEEYT—TF I RNT Y FEEAM 3 X 12Ts. ¢3FW T O R T2 RILT 2 PEBA -
d 6FH—IL B L TM3IXI2PHTE I T X7,
2. AL MERARENCFAEFEALT. VY—% > N"N—X57—(ZBEZEL 7,

1. Mount the upper deck at the rear axle mount part by using M3 x 12Ts and $IFW and mount it at the front axle
mount part by using a M3 x 12PH through a #6 ball.
2. Using the linkage band, fix the cement resistance at the rear damper stay.
M3 XI2Ts

h3FW

F oy it=Tu ¥

Upper deck
M3 xXI2PH

M3XBPH

ERT 3=
Screws to be used

@m M3 X |2Tgmeeee 2

KBTS —RDBE
3) kBY—FERANBEES. RAFTV U IBY—ROY—ReA N—DBT y/N=RXIWV bAN=ET y/N—=T
wEIZHT=DLDLHYET, ZOBSICEUTOFIBIZHEVCETZ1T-oTRFI WL,
(= 1 OEIHICTyN—=—FvxHRRA MO LA ES AR FETHITAZRE(LET,
RE—20L Ty N"—FyvxOFEEHEFEHy b LTTFS L,
BT wyIN—FvExD |, 20OBPOHMITEEE-3IZEHOETRCFETKE(LTTFIWL,
Q)T v IN—F xR EH—4OFAICERFITET, BAABOLHIZHIFWEFER L TTF I L,

WHEN A LARGE-SIZED SERVO IS5 USED:

Note: The servo saver for the steering serve may be brought into contact with the upper belt cover and the

upper deck when a large-sized servo is used. In this case, mount the servo in accordance with the
following procedures;

[ & G5 As shown in FIG.l, bend the upper side of the upper deck post by using radio pliers, and increase
the angle.

(2). Cut off the diagonally lined section of the upper deck as shown in FIG.Z2.

(3). Using radio pliers, increase the bending angle at the parts "1" and "2" of the upper deck according
to the FIG.3.

(4). Mount the upper deck post in the direction indicated in FIG.4. Use ¢3 FW (flat washer) to adjust the
height.

=

4

J

Increase the bending angle. = I 2{ l':Q\\
i ; °
n 7 et
x
¢ ®—| - 3 -4
I FIe.l FIG.3 FIG.4

RN RN RRRARERL HHIIIITIHHIHHIIIII|IIII|IIII|_lIilIIIIIlITTl’tl'II'IfI:I'II

—'|5" 0 | 2 3 4 5 [ 7 [



I 22 £XAY MENROIIY MoUNTING THE CEMENT RESIéf@cE | "s"a!:%%f%\

+ A L RRI
Cement resistance

e

faF /1 e F100mmNa.334

Linkage band

23 RS T1/\—AJMDHYY MOUNTING DUMMY DRIVER 'gg,_.;f ,ﬁ%

|, FZAN—AFEOBRAMMBEIIREZSEICLTTE L,
2. A bO—5—HBY—HREWMEEE., FTAN—ATDOPRTLY L LEH Z & EFHERLTTFIL,
3. EV—FKRoHAEPREHhy PLTTFEW,

., PTYyN—TyvFIZFVETTREHIT. AEM2.6X5Ts b 7 R TH{FIT £,

5. FZAN—AREZELTTEVL, (AFORALYZ)VY—RFs BEHTEETS)

For the mounting position of dummy driver, please refer to the illustration. _
Actuate the controller servo, make sure that the servo can smoothly move in the dummy driver.

1

2.

3. Cut the outlets of each lead wire.

& Drill a hole at the upper deck by using a gimlet. Mount the dummy driver with a M2.6 x 5Ts truss.
5

Paint the dummy driver with your favorite colors. (Paint it from the inside by using paints for clear body).

#HT3x2 Screws to be used

@IDJ: M2.EXETS b5 Zeerererss 4

FSa4s3— AR No337
Dummy driver No.337

¥

M2.6X5Ts k7 &

V/ MZ2.6 x BTs truss

| U=F@HOlthv T 5
Cut off the outlet of the lead wires.




24 1 =AU/ \—OBUYY  MOUNTING THE SIDE BELT COVER osin

1. Y1 FENILMHAN—2FHNESEC, TyNN—NIWIFHN=—BZRIcH-oEWEIICHy FLET,
(hy Z—FRNYIZET) ;

2. Y1 KXW MNIN—DTLT—VYEHEEHY BLTTI W,

3. dLTJ—=VUDI752 T84 %, Y1 ENILMAN—CIHEAAEEIICL T, T 2RECERREIESEH £ 7
LTEEL TTF&ELy,

4. Y14 KNI AN=ICP3DR%E 3 #ph, REBTLE T,

5. E=2—7 2 bPOBRDRICMIXET s#EFIFTT, 4 KXNIWPHIN=IZT =) X)L hH YLD
BWABEELOH T, 7y /N—=—NIL b AN—BIORfTARGEBICENE DT E T,

6. PyIN—NIWPHN=IZXVETO2OREHITTMIXSE TsTEHFITET,

l. In reference with the illustration, cut the side belt cover so that it may not be brought into

contact with the mounting section of the upper belt cover. (Use a cutter or scissors).
2. Cut the rubber boots mounting section of the side belt cover.
3. Flow instant adhesive in the clearance to fix the flange section of the rubker boots so that

it may be put between the side belt covers.
4. Drill three holes 3Jmm dia. at the side belt cover.
Mount a M3 x 5Ts in the rear side hole of the motor mount. Making sure that the pulley and/or the belt are
not brought into contact with the side belt cover, mark the position of the mounting hole at the side of the
upper belt cover.
6. Drill a hole 2Zmm dia. at the upper belt cover by using a gimlet., Mount it with a M3 % 5Ts.

[ ]
-

YFPFIANLTI b

S /HEar axle mount
‘f

B KNI bhIt—
Side
belt cover rﬁﬂiF'?_:;ﬁ

ﬁ!lﬂ FW
M35Ts
P
Rubber boots
BT FANIL b=ty k2
71— 0T.00

* Side belt cover:
Option parts CT-90,

T opdi—aLl b Hiv—
Upper belt cover

ERT3+2 Screws to be used

D 7 M3X5Tseeeen 3 3 ol

(::) B3 FWereserrrsensaie 3

L o B S T s PR

) FriarT-UNsEsEVEIC i
Side belt cover

FLhF=VEHy FLTTFEW,

In case tention pulley will
touch to rubber boots cut
off the rubber boots.

I ="
@~ Rubber boots

mmaplses o saks mel T o oo - l.;.r

N LT
Cement with instant type adhesive
gimAA Section AA #HREAE h o TS Cut off the obligue line

lIIIIIIIIIIIllI|IIII|IIII|IIII‘IIII}IIII1IIII|1!II|IIIIllIII‘IIII'IIIIIlI|1|IIH

== 0 | 2 3 4 5 6 7 8



25 E—9—5 A XY TMHYY MOUNTING THE MOTOR DUST CAP ”g;:c% NLE

i
i

o

ol

. E—%—)—FEHAZBD>%H v b
LTTF&L, (P81.5mmF2fE)

2. BEED-OHER/NFTLOHDITE
7,

1. Cut off the outlets of the motor lead wires. (The cutting width is about 1.5mm}.
2. Tighten it with a linkage band for fixing.

E—F—FA vy T
Motor dust cap

B/ F(A) & &250mm
Linkage band (White)

E—#——FEHa%shv +T 3 Cut the outlet of the motor lead wires.

250mm long
Z{S2BMHEUY MOUNTING THE RECEIVER
i H 525wy _—/F‘. 7 3 b t’:._”_,ﬁ't l. Wrap the receiver with a thin vinyl
; sheet or bag.
%.1%%;%??& 9, 2. Fix the c;:mcctur wires with some
2 . A — s AR N+ i =/ TEIE rings of rubber.

Lﬂi-a-ﬂ

WILTEET S
Fix this with some rings of rubber,

T owrtRBILIT A T+ E&2(015
Wind the antenna wire on the antenna.

2iEM

Receiver

\' mmT —7 TERET S,

Fix this with double-side adhesive tape.

FEV—FRBRIsanW_ZTEHTFIL,
Arrange the lead wires in good order,




27| IRTILESTY?(DEERE CEMENTING THE WHEEL AND TIRE No. 13252

|, AFEI—7HFDOU0WTUVBEARASNKAILETDAH T,
2. 24V ERAINDOREIZIREEERI AR LEBFL TTFE L,

l. Set the wheel to the side of tire where letters mark is attached.
2. Coat an instant type adhesive between the tire and the wheel.

A i Na3i3
Wheel N0o.313

244 MNodld
Tire No.314

71+ N34

Tire No. 314

F 4 No3I3
Wheel No. 313

\ BEMA TERT 5

Cement with instant type adhesive.

S+ 2DOEYT MOUNTING THE TIRE

. FIA4 72+ 7 PICEIES LEMAFr Ay P AEWERYNIET L E T,
2. M1 VP2 FZ472%7 MIANT., ¢AFWEBRfFITMA F10-F v b &DEHIT E T,

1. Remove the M4 nylon nut and é4FW which were temporarily fixed at the drive shaft.
2. Set the tire at the drive shaft. Then, mount a @¢4FW and tighten the M4 nylon nut.

{'I'zl-f:':?—?ﬂ ) PENA-FTEELMAFA0O-F 2 I*ﬁ’:l
F o TALAFLHETL2DPYLAOIHET

{Fix the center block with pliers. Then,
firmly tighten this M4 nylon nut by using a
box wrench).

MAdF1 0O F - L

M4 Nylon nut

]HI|IIHITIII|IIIJ RN AR N AN AR EEEEN RN EREENDAEEEERRREREEE

=il8— 0 I z 3 4 5 6 7 g



29 O—J)U/\—@H$EIL  ASSEMBLING THE ROLL BAR

No.10LEE5 % 22 (ENo.12
Sack No. 10 Screw, No.12

|

@OO—)L/X—A%BIZM 3 X 8Ts 2 A& THEt
FET,

QEUTITDEATIZA, BIZO—JL/X\—C A& M
2.6X8Ts 2 AR THMTIT £ 9.
AZLCIZIEHAANIZH>TWET,

@O —J)L/N—AIZO—JL/N—D % 3 #FFiEs
AHF T,

f£M T 3 %2> Screws to be used

Roll bar D"

O=—Jls5— A HNallb

B—JLs5—0D ;
No319 / /

Roll bar A"
MEjK!Tsf//F’

Mount the roll bar (A) at the (B) with two M3 x g
8Ts.

Mount the reoll bar (C) at the completed roll bars
(A) and (B) with two 2.6 x 8Ts.

(A) and (C) is a plug-in type.

Plug in the roller (D) to the roll bar (A) at the
three points.

{H]]]III? M2 X2.6X8Ts -2

-

O—JbsN—C NolIB

\ Roll bar “C"

300 O—JU/\—DHYY MOUNTING THE ROLL BAR No.7, 1252 5%

(EE+ 332 Screws to be used
@-' i M 3 X12Tsw e 2
> M3 X 8 Tgwemeeeer 4

-
2,
3.
4,

O—JLN—%ENLBEIZEY P L ET,

NP —FonN—ETOREICHLELET,

FWOMfFTRroTcOo—LN—5B{TIT F 7,

DY =5 N—Tllooy FT O F&ETFLT, Fon—%FEIZ@mTET, (N1 27 1IL)

||u|n|q

TTTTTTTT IIiI|iIIiIiiiI]IIII n|||||||l||1||||||'i||||||||||||||“|||l

2 3 ] & L 7 B




1. Remove the rod end at the lower part of the rear damper and
turn the damper upside. (like cheering style).

2. Set the roll bar at the required position.
3. Mount the roll bar with the mounting screws for each part. Q
4. Restore the rear damper to its original state.

—

éihxhhx_ M3XB8Ts

M3 XI2Ts

31 PwWws > L —I~ PLAYER'S NUMBER E;LUN%E

rtwar 7L —brOBRTHEBEIX. Ny by —OBEEHEASE(CLTTFIWL,

For the mounting position of the player's number, please refer to the photo and the illustration.

O O O
¥yt Tl— kR — N321
Il Player’s number plate holder No.321
s o7 le—F No320
O O ©O Player's number plate No.320
(#1)
o o MM o o
RAERALmE DAL
E = O Instantly adhere or
crush up by heating.
0 9 |9rab g
(%) (%)

RN RARAI TT]TIHITIF“TTIIIIIHHtlIII PTTEp Uiy feerepenen ey enel

—"2I- (1] I 2 | 4 5 & T A



B iR 2 %

ADJUSTMENT SECTION

LAET ZERDA HP5EML & Lfze RIZEBUVWTHIHFII, ETIEIBTERTIHEC. 540 BES
HEFIZOVLWTEBVWTHY T,
RCFRAT. ELCETEIHTT AL,

Now, the ZERDA HAS BEEN COMPLETED. The following description deals with the cautions and adjustment methods
before running. Please carefully read the description and please enjoy running.

@ EITX1FBHI[C BEFORE RUNNING

—
L J

b)) I E. O OBOENARBAEOEITICERA U, Frvus LThHaLy,
2. BERBOBHII+IHY FTH? |
3. 7.2V Nicd /Ny T ) —(34+DFHBLTHY FTH 7

l.  UOnce again, check to see if all the screws, bolts, and nuts are well I ightened and if all the neces-
sary parts are mounted in a position.

Check to see il the battery capacity of the radio is sufficient.

3. Check to see if the 7.2V, Ni-cd battery has been well charged.

@) >=/FEE WARM-UP RUNNING

. B EfROLLGEZBVT 24V EMBESH U LIKETEE - DiFE - SHEOIECEFHALEY XFF
VT %ERIZE 1) LT, BEA LD HASZREEGZIID F 5L 5F> TF &L,
(#92 ~ 3 2f)

2. 1B, SHEREFETTFE L, (#109%)

3. LI IE, SHELRILEIZFSLET-oTTaAL,

ﬁﬁﬁ?ﬁﬁﬁfiﬁﬁﬁ%ﬁét%—?—#&tﬁﬁﬁ##ﬂﬁimﬁvmf<Eéuq
ﬁ+§#¢KE%ﬁLtU1:Wﬁii&uﬁmﬂLtﬁﬁu?¢E¢¢Lf,ﬁﬁm%%%ﬁ&ﬁ#w1
28 LTTHE0,

l. Place the chasis on a case or box to make all the four wheels free. otart the motor to rotate the wheel at
low, intermediate and high speeds. And try to turn the steering. Also check all the bearings of every
rotary part. (It is desirable that the car is warmed up for two or three minutes).

Make a pause (for about ten minutes).

Once again, warm up as well as the above.

Please avoid warming up at a low speed for a long time. Otherwise, overload is given to the engine.

IN CASE WHEN FOUL OR BURNING SMELL OCCURS, PLEASE IMMEDIATELY STOP WARMING UP. CHECK FOR THE ABNORMAL PART
AND REPAIR IT.

. S 1
L

@ 1T RUNNING

|, ETEELEME. +RCEVT S Foh EH%E TITUL. ADZUVRARERY & TR ETEH
AT FE XLy,

2, S THOANZ AL ORITH], ~)T7 59—, K—t BHEZEP-> TV BT, EEHE /o
FOHERZE LH-H> T, REOLWMRIZLTTFaW,
R BT ITXREBDRI v FEANT, RIELIBSEIIER R TT

IIH|H[IrHI“IHlHiHIHIPIH|HIIIHI”[H RN RLEN ERERNERRE R LR RNLERR

||||||||||||:|||||||||||||||||J|'if| r||||||||
0 . 2 4 ., 5 E J H - | l | | |

0 | 2 3 4 gcm



3. 1®IE. oK N EETFEHTAW Dm%ﬁﬁﬁ%?ﬁ‘&f;ﬁ{%‘ BHOBBICTNTTFa L,
4, TNTRDE, THFEETOI—REE->THEB LY L REEL—RE5TDBHE SHNEL EETAHHEIC
At FE A

l. Run your car on a wide ground or vacant lot. Please never run it at a crowded place or on a road.

[f someone is playing with a radio-control helicopter, airplane, boat or vehicle, please check the
frequency and band with him. Otherwise, if the electric waves are mixed when the transmitter is turned
on, it will cause a danger.
J. At first, slowly run your car to understand the travelling characteristics of the 4-wheel drive and to
be acquainted with the steering of your car.

As you become acquainted with the steering, make some courses for running your «¢ar for exercises and
races together with your friends, and you will rapidly improve your steering skill.

Pl
L]

i e

J—AH1. 1 E5I50m J—AfF2. 1 E8%950m
COURSE EXAMPLE NO.1 One cycle: about 50m COURSE EXAMPLE NO.2 One cycle: about 50m
O O |
O 2
4 )
O O
i = —

@ 4WDEDFETHEIM RUNNING CHARACTERISTICS OF 4-WHEEL DRIVE

. EOA—F N TORFDATT ) BRI OWT, KELBPITTCZa—FrSWNAFTT « F—si—25
FPTr7=2ATTFRDIV2NHMIONhETH, KEF. Za—bFNARTFTH.BULT L 5F—2F 7 D5
HEEF->TLETOT, IXYUPTULREICEVWTHRELTAHELN(, O—F—42BWEETI Y ¥
— 9 AHMAAEEL L) F T,

2., REEF, v 214 5FBTIRIZCEY. NT—F )7 EFTHEEICHKEE T, —hizdY . A7
EHEELN)FCESBEHVEHRITOTEI(HEL TTFE 0,

l. For the steering characteristics on cornering, there are mainly three ways, NEUTRAL STEERING, OVER-
STEERING, and UNDERSTEERING. As this BUGGY has characteristics of NEUTRAL STEERING or slightly UNDER-
STEERING, it will not spin even on a slippery road and can clear a corner at a high speed.

2. This BUGGY can easily run under power drift by utilizing a tack-in function. Therefore, this BUGGY can
also clear a hair pin curve at a high speed. So, please exercise running sufficiently.

IPJE L el S 5T .7 e L oV G 0 AWDEBDY VI UET
UNDERSTEERING & OVERSTEERING TACK-IN RUNNING OF 4-WHEEL DRIVE VEHICLE

ATTN 2750 %
Begin steering.

JIWATTN) A TTH)=x7
o Power off on full steering
ZIWATTN) A 7THRD)—F M

Start power ON on full steering

=R ATFPN A TELELEHSNT—F 1T

P == 277 Qversteering 1 2= iZ22(1 3

4
e ] d 1 Draw the in-course.
2Za—t3IAFT Neutral steering . .
v

Z I ) = iy

: Full power for dash.
37 % =277 Understeering B £ P e

= Returning the steering wheel, power drift.

N L LN A LN LR RARENERER L LN L LS AN LA LEEAELLEL

_'23_‘ 0 i 2 i 4

5 L1 !




ON/UDED DIEEE ADJUSTMENT OF BELT TENSION

. N EORN G, THHFAOKICHEEL L > TOWETOTHEEMLIZEPNIL POZRE LI

T TFa&ULy,

NIEDOERNIE, OTFo3T7—)E5BAB3 5 BOIERICLY . RYHDFAELEFE T,
L BUALME, FrrarT—) —0BBIOFREETELT, 4 ~5mEN-bHIZLET.
4., BELWAILME XILFOTHEIZIETEL T, 5—6m{EDi-bHAHIZL T,

1. As the belt tension has been adjusted before shipment in our workshop, the belt tension adjustment is
not required excepting when disassembling or fixing up or replacing the belt.

2. The belt tension can be controlled by tightening the screw by which the tension pulley is pressed as
shown below.

3. For a longer belt, try to press down the rear side of the tension pulley by your fingers, and adjust
it so that the deflection may become 4 to Smm.

For a shorter belt, press the underside of the belt, and adjust so that the deflection may become 5 to
Gmm.

T gl W= —
Tension pulley

TFirgT—1) =
Tension pulley

(15.16T7—y~
1874750 |

WmTHEL 50T 7 — 1) —
4~5Smmfy O - b &

18T 7 — 1) — 50T pulley (15,16T pulley )
18T pulley The deflection should be (18T: Option)
Hf hF—1— KA BT =] = 5 to Bmm when being

Guide pulley Guide pulley pressed by your fingers.

hﬁ?ﬁLT
\ S~Gmmf D i- b H

70X kF7 The deflection should be
: : x : 5 to 6mm when being
Front differential gear Rear differential gear racead b ot Tloners:

AEF, AR a3 DF+onN— b= U HBEICHBEHREI 7Sy R TP RAR a3 5
TWET, BBEFRICOVLTIIE. TREODEENELSTULWETOT, L {(GFATEEYI—X. X iTE8HFD
FHICE-ST-AEAELTTFE WL,

THIS BUGGY IS OF SUCH AN ADJUSTABLE SUSPENSION THAT IT IS POSSIBLE TO ADJUST THE CAMBER AND TOE-IN OF THE

SUSPENSION. FOR THE ADJUSTMENT METHOD, PLEASE REFER TO THE FOLLOWING DESCRIPTION. THEREFORE, ADJUST IT ACCORDING
TO THE ROAD OR COURSE SURFACE CONDITION OR YOUR DESIRE.

@+ _//\—DiFE ADIUSTMENT OF CAMBER

|, F¥rnN—{E,. PuyN—P—LOOy b I FERT L TCERITHICLYVETETHEF T,

2. M= T4 HETHE. O—F) DD, 780 BRL TR T A Tl
PR I 20

3. REDOEFES. 70 2=2a— TN, YPEF ~S MDA Ts TF 2 N—ICTBERVWTL LS,

Rir T 4 Ty riN—
Positive camber

e IO PyN—P—0LDFRE
4 - y — T = ...
Nagative camber LENGTH OF UPPER ARM
TR T s Ty ori—
B B—= T TF v rsi—
ELONGATE ..o Positive camber
TR SHORTEN ..o Negative camber

[[[[1L:L|I||II|III| RRERNRAL ||II|III|IIJI!|11I:I |||I;l|||i|||||1||||||LI||||1l
0 ! 2 3 4 5 6 7 8 ==



Adjust the camber by turning the rod end of the upper arm after it is removed.

2. If the camber is set to negative, the gripping capacity is made better. If it is made positive, the BUGGY is
apt to slip.

3. For this ZERDA, it is better that the front camber is set to NEUTRAL and the rear camber is made positive

about 3 to 5°.

o
L]

@ ~—ABDHEE ADIUSTMENT OF TOE ANGLE

| F=—AlF. 1Oy FOOQy FT A F&@ 1. The toe angle can be adjusted by turning
the rod end of tie rod after it is

FLTRIIHRICIVERRKRIT. removed.

~ # — a —d = = [iogin %
r=AEFFIRBRE FA—NATT, b— i ll.f' toe—in is provided, i.e., nvfersteerlr_:g
will be brought and if the Ctoe-out is

Wil o O ] VR B T e :;'1'—3-.7-7'? (o0t &9 effected, and the understeering is effect-
’ 4 d.
PATTTEDER(HYN I EA, a. EDI‘ this case, suggested 0° to 1" toe-in.
3 w0~ b=+ 219 5 &

BWWTLXI,

2

@ 17)LYF /) \—DiF%EE ADJUSTMENT OF OIL DAMPER

AT TDEEE, FIN—DARAT) TRy /N—DM2 X 8

Tsap28HT, A7) A by/N—28H L THAELET,

2. FoNn—NFFASE. ROFAILD “HIH, HHHIPEERD
AHDBICLYBREL 7,

3. KENHE., FHREI0ONMENZIHNHFELT vy —0AEYFL

BWRREDAMRIZCRA 7)) o 7NES 2 F/HELTHE, ExETSE

TRT. EANREASLWVEIIZFTIILDOA I Y ERAET I ER ﬁgﬁ“

Lo, ko

2N oa  eFdANY o N—OFEER., SENHAPCHEEAICEHOE THAEL FTH. RBEORAEHSHFE
H5FTLNIBRLTABTIEHNVETHY)., vy T 70EKRKELWZAAKELETYT, EFETHEOWL
CEFTERAEEL TTF S,

)

majie

o ik e B
Hard

l. 'he damper spring is adjusted by moving the spring stopper after loosening the M2 x 8 TS of the damper
Spring stopper.

2. The effectiveness of the damper can be changed by changing the viscosity of the damper oil.

3. In case of this BUGCY, the spring force should be so adjusted that the main chasis may not touch the
ground when dropping it trom the level of l10em high. Try to run the BUGCCY, and adjust the viscosity
of the oil so that the BUGGY may not be jumped.

[he adjustment ol suspension and oil dampers shall be made according to your desire and to the road con-
ditions. It is necessary to repeatedly adjust them until the final good adjustment is secured. This is one of

the most important settings. Carry out the adjustment until you will be satisfied with it.

RN ||||||'|'|'|I'|'|]||'||'|I IIII|IIII1IIII1IIII I-.'Il|'1ll|lll1|lrll HEENERAL

_25_ (1] i F 3 4 5 6

1

8



QS EHRAEBEMIAIY, coMMON USE OF POWER SOURCE FOR RECEIVER

| ERRICOVWTIE., TOROBICBhLr —2ORTY —FgAGY . 2> bO0—5—D6 V! — Figk
FEHRLET, (B NyIFEROBBY) '

¥ OETATIVEMA DAL BE->THRZE, VA - FE~OBE-BEFAFHS TR (LY, B4
HWEFEBHLETOT, L—XETETHHEIQUADIBEDOAFER L TT AL,
OXNUATHERT 3B LETEMEISLUAICLTTEL, R, 6V I=s3y ZNi-cd Bith &
DHAELTTAL, 6VIZARyIrDHANEEE. 3 OFDBSLRUBICETERE T,
OAX PA—F—DY - FBEEFHOBBEDY — FBOTSAETAFAETHHIAD L, BEH
Y —EHNZbhIEFHYIT, +9EBELTTAL,

1. For this wiring, cut off the lead wire at a point of the battery case as shown in the illustration of
the right page and connect it to the 6V lead wire of the controller. (In case mini-pack of each maker is used)

k As the 7.2V battery for running is consumed, the voltage and amperage to the lead wire for 6V will
become®insufficient, causing the receiver to be operated by mistake. Therefore, use this only when the
running time is within 3 minutes eg. for a race.

# [f used for other purposes than this, keep the running time within J minutes. Or use it together with
a 6V mini-pack Ni-cd battery. If this is used together with 6V mini-pack Ni-cd battery, you can run
your BUCGGY as well as in the usual method.

* Please never make a mistake for connecting the lead wire of the controller or of the lead wire of the
radio, especially for positive or negative sides. If mistaken, the receiver or the servos may be
damaged .

Controller £ Receiver

H3 BV 2 Zsvy YNicd B
BV. mini-pack Ni-cd battery

HFH DRI —DEHRE
WIRING DIAGRAM OF VARIOUS CONNECTORS

KO Sanwa JR Futaba

KO H -] J R R
i W £ # 7R L %3
o 2 £ o
=
3
=
=5

Hlulnrrlnfnlwlnlurn u|u|u|11n|n|w|ululntnlu1n|r|n|u|w
] [ i 3 4 5 6 7 F "25"



Qw714 DIN=Y%ERATEEICEY, EEDHAICH>L-F+ A2 —RABIMTEAZET,
fﬁﬁﬁ?@f‘f—‘? iiu C T e 3, C T — 4 -CE-';-G m{ﬂ-ﬂ-ﬁiiﬁ“??n
rLzav b4 /NN—OBASBOMIABETY,

IT IS POSSIBLE TO ADJUST THE CASTER JUST ACCORDING TO YOUR DESIRE BY USING THE PARTS OF ROCK'N CITY., THE PARTS TO

EE USED ARE CT-3 AND CT-4. THE MOUNTING DIMENSION IS THE SAME AS THAT FOR ROCK'N CITY. HOWEVER, IT IS5 NECESSARY
TO WORK THE MOUNTING PART OF THE FRONT DAMPER.

@ v A5 —DiFEE ADJUSTMENT OF CASTER

| . FvyRI—DERF, Ty I LRI —HR—rDOM3IXI2Ts®EDDHT, T v 7RI —%ETEH
- L NERHET T,

2. FYARI—BL{(TRERTTIV I I74092IZR)EFTH, BEMNFEB(LGNET, XE(TD
CEEMIEIR(LNETH, RAFTYV L TORRHDEELLT->TERET,

F v RAY—EDFTTEBRE, AFTYN 75> THEMVFHLL(LNETHL, BEDIEIAWLRATES
BCLTTSL, 290, B~ 245 BT L & 5,

3

l. For changing the caster, loosen the M3 x 12T5 of the knuckle holder support and turn the knuckle

holder to change it.

As the caster is reduced, quicker steering is secured. But the go-straight property will be worsened.

Contrarily, if the caster is increased, the go-straight property is improved, but the steering re-

sponse will be made slower.

3. If the caster is too much increased, the BUGGY will not turn even though the steering is effected.
Therefore, adjust it in the range of graduation. Usually this caster is set to 8° to 12°

[
L]

FrA7—AK
Angle of caster
0 —NFLEDLISHD

= Loosen this screw

B
12

| &
20

Al J (ARERERLTV2Y)
Front This view shows the left side.

I.': S)=®)—1)—" MOTOR PULLEY

Fv MCELIS, 16T, ZMXLARNILEFDBASTOUWETH, BTE—F—T—1)—(CT-20)r%914 325~
WH(EE)(CT—22)5EMT 5 EELLEHB.33: | I2hY £T,
Fl-. SEt v ;6.5 I (CT—8I, ISTE—%—T—Y—¥& WGBMXLRILIDEY M LERTE F7.

If the 14T motor pulley (CT-24) and the timing belt (short) (CT-22) are used though this kit includes 15, 16T,
92M x L belt, the speed ratio becomes 8.33 to 1. And a high speed set (6.5:1) (CT-81, 18T motor pulley and 93M

¥ L belt) can be also used.

t—2— |{EFHTS
T=U— |~ J b

14T |9IMXL | 8.33:1
15T |92MXL | 7.77:1
16T | 92MXL | 7.28:1
18T |93MXL | 6.5 :1

% SR ~

EEENIREE EREENEEEEN ERNRNERER |||||||||I|||[||||| RERTRRRR ||IIIIII||||III|T|JI

e 0 | 2 3 4 5 6 7




ClE E & | womwe sono

(AL SERR R ER D 2 R [X]) (DISASSEMBLING VIEWS OF PRE-ASSEMBLED PORTIONS)
TFTaEOENN T, THEITEFE L ->TWVWET, B THBEHOIEDITIRE T LEENZEEZIZLTTFEL,

The following parts have been assembled before shipment in our workshop. Please refer to the following
illustrations when you disassemble, fix up, repair or replace Jparts by yourself.

@ AsS’y 17 ASSEMBLY VIEW OF DIFFERENTIAL GEARS

Ma X455

FS«473—% Nobs
Drive yoke

~ PV % NoBb
6B9ZZ
Bearing 68922

T 7 —=2Z(A) Nobl A

T 77 —2(B) No6I B
Differential gear case

Differential gear case

f

¥v—2 v 7k Nobd M2 6X8Ts
Gear shaft ﬂﬁﬁ _ %

.

Screws to be used Differential gear ﬁp M4 X 455
o o WY e I, 2

No66 (6B9ZZ) ’-
Gm M2.6X 8 Tgernsermere - 4 4 -Bearing >

M2.6X8Ts -~ %

L]
5

=

F74 73—~ Nob65
Drive yoke

© M4 X 4 Sseeeenenee :

HEV—DEBRZTY LB, EALTTFEW,
SUPPLY GREASE TO GEARS A LITTLE.

@533 —1 )—@MHEIL ASSEMBLY OF TENSION PULLEY

Collar
% . AT ERE (KiE)

Shaft View of completion (Section)

7T — 1) =

Shaft Pulley
et — . H 5 —

v
i L A / \ . Fﬂ Z_ ...Collar
Pulley incl. bearing = ' o
(FRT 3/ —Y N — hs— S S P4 RT YLy (62422)

Small parts to be used Collar

@_ Tl =

B QAT e A e 3
Pulley incl. ¢ 4 bearing

ii!i F T ommcrrrnsrsairssiriieaes

Collar

{ | Bivsias s ks s annacd
Shaft

i

Collar ¢ 4 bearing (624Z27Z)

IIH|'I'I'I'||'I|'|'||'|'|'|'| IIII|IIII1IIII|_I1I1|1H]||||I|IIH|IIII RERNRARA IIII|II[II

0 [ 2 3 4 5 B 7 B "m_




@ /O PORIVY I ~DHEIT

ASSEMBLING THE FRONT AXLE MOUNT

M9 2% Screws to be used
o>

i

ME}{ETS ........ +,r_'|

M 3 X 8 PH-wwe 2

g4 3700 () NT3

HA FT—1)—#8 Na70
Guide pulley shaft

HA F7=U—=(~F LA })
Guide pulley (incl. bushing)

HAF7——8HF— NoTl

Guide pulley shaft color No. 71

M3 = 8PH

702 bFT 2T MR)

Fron axle mount (R)

A 032 A ri— NobY

Cross member

-+ FAss'y
Differential assembly

F0bPF T ANT T ML)
Front axle mount (L)

B et e iew

Main chasis

{E #E B
(M3XBT5)

"\xTirning belt {Long)

M3IXB8Ts

| @' J7—Pw/\—P—/[yH7R— I~ (DHATL ASSEMBLING THE REAR

UPPER ARM SUPPORT

ﬁ%
)4 —TF oy s3i—=F — Lttt — b (B) NaB3

M 3 X 12PH

&6 i — L lﬁﬁbﬂ”
M3+ bk M3nut

VA —TF o ii—P—L4 =} (A)

FAT X
Screws to be used

@Hﬂﬂﬂﬂ] M 3 X 1 ZPH-eeesseeseesees ,
E:j (::) &ﬁﬂﬂ—»""m”"m.g
¢ 6 ball
@ M aj-l? }.----..‘.....,..E
M3 nut

Rear upper arm support (B)

Rear upper arm support (A)

J

I”||||”| RN RN ERR AN LN LARANLRAA lllI|IJIIIIT[|||IIIiIII[]HIJIlIIIin

_29_ 0 I 2 3 4 5 & T




@ v— P /\—P—LHiR—5emE VI ORI COMELETION O PFR ARM SUPPORT

Y —F g s5—= T — bt i —F (A)

Y ¥—F oy si=F—LY#— | (B) Nob3 Rear upper arm support (A)
Rear upper arm support (B) @

@' ) o—7P W)\ —P—/\HR—@OHEYY MOUNTING THE REAR UPPER ARM SUPPORT

Y Y—TF 220772 F(R) NoB4 ; 2
Rear axle mount (R) =T % 279> k(L) NoBS

: Rear axle mount (L)
A= =T =LY H—F(B) NoB3

Rear upper arm support (B)

=Ty n—F — LY H—F(A) NoB2
Rear upper arm support (A]

R
=

<
FRAT 33 q e ‘
Screws to be used
{m M2 SR iy
MZ2.5x%BTs

@5 >33 JOWIMIEIL ASSEMBLY OF TENSION BLOCK

M3 X 35FPh

Fi.aF0O-2(B) No8?
Tension block (B)

| Trira7F0Ow 7 (A) No B
Tension block (A)
ERT3F
Screws to be used
FieiqF7—1)— NoBB (“T Y72

Tension pulley (included bearing)

@HH!UlHlHHUHIH'HIH i

M 3 X 35PH--+-- |

€

M 4 X 30PH:--- |

MAX3IOPH

) =T 2 ZNT7 F(L) NoBS

Rear axle mount (L)

|ill|lI.II|IIII|Hil llII1l|||I||I|1||||1|||1|]I11 AN ERAL IIH|iIII.tIIIJ|H-II1

i) 1 2 3 4 5 B 7 B



Q@) v—FPH2)UYHY RDFETT ASSEMBLING THE REAR AXLE MOUNT

T aT—1)—¥Na 7
Tension pulley

gIEY ¥
¢ 3 E-ring
M 3 X 20PH

T rwaJ=)—8h 7 —No7I
/Tensinn pulley shaft collar

\.

XTI 2792 b(R)No.BS
-~ Rear axle mount
%H‘.«; (R)

T —F3478
Ne.89
Pulley drive shaft

AT N9 (62427)

Bearing : 7 7 Assy
f——w Differential Assy
f 18T 7 — 1) —Np.92 /
& @;aj_u_r:-;{j M3 < 20PH
R L MH T —Ne90 N[ A :
{‘ullev drive Shaft collar - PP TIANTY e kL INeBS
\ : | Rear axle mount
H\\‘ s, (L)
1 KT = 1) — 4,70 -' V'
Guide pulley 3 =&
BA KT =) —4h 5 —Nol (&) P Ko
Guide pulley shaft collar <5 T {(EE#EEJMu.QI
HL KT =1 = ,r’//_’:"f N Bearing
_ (AP Y 2] &,’f M3 < 555
Guide pulley (incl. bushing) o 50T 7 = 1) —No.93
= ) @ 50T pulley
2432 T AL b () No200 ;’
Timing belt (Long)
xfp&v—&mmy;/ﬂ
Main chasis
ERT I |
Scrows toboused © (MDD M3 X5ssein? @5 T VLt e E e
ULTVRTAREARARALEARAALN M 3 X20PH:--reeee 2

@t—42—DOBYI|F MOUNTING THE MOTOR

E—4—4A X py T M3x55S

}5 15.16T
BAILTT—1)—

15.16T Timing pulley
Mo.306. 307

Motor dust cap

{1 R E
View showing the
completion of mounting

M3 10PH

M3 <555

15 16751 2.7 —1) —

A ¥ %+ Screws to be used i1 7 A %/ ./

@HH L M 3 X IOPH:ooeeee 2

@ P 3X9IX | FWe2

@ lll M3 X Eggeeeree-s

| I5.16 T timing pulley
e

A4 TN (5]

Timing belt

[Illllrrlullnnnlu 1|J||1|n|u||||i||||||||rrrr!|||I|||||I:|1|l|r||| ARRNLARA

_al_ i i 2 3 d 5 (1] 7 a




@ v/ \—N)UAD/\—DH{Y MOUNTING THE UPPER BELT COVER

FRT 4

Screws to be used

6

M 3 w BTE“"""'

F oy st—al )l b hsv— No326

Upper belt cover




CE0h-22
EF LU REED

BRI LH{eEET1-1-305720
TEL:(0849)32-16004% TELEX:643577

HIRO=S0 LIMINED

1-1-30 HANAZQNOQ-CHO, FUKUYAMA-SHI,
HIROSHIMA, PREF., JAPAN. 7720
TEL.0OB49-32-1600 TELEX:643577 HIROBO J

CABLE'HIROBO FUKUYAMA



4B ~ILIN AT

1710 SCA
LE R/C
MOTOR-DRIVE 4WD RACI
NG BUGG
Y

J\— i8R

vy



L rzia

] \— Mg

HABRESDOARARFREA T XA PRFENERLTVET,

F— BB K o= v R Description of Goods & = T e Tl e o ot D BT
CT— | |20 k7P—4L Front Arm X2 Bmx2 FU4F ¥ 300(¥ 1200 C = O A
CT—2 |U¥Y—F—4 Rear Arm @x2 Ex2 24 300 120 : & () O
CT—3 |FwvZNirF—HR—¢t Knuckle Arm Holder Support B)x2 (132 F 244 350 120 ) ) ; Fan
CT—4 | FuZhRLy— Knuckle Holder Tx2 12x4 350 120 -' = O A
CT—5§ | FvZILF—L Knuckle Arm BIx2 5X2 =D 350 120 3 ® O
CT—6 |70 FFPZRLTILb Front Axle Mount ETED X | F 24 600 120 O
CT=17 | Vr=F2aANTI L Rear Axle Mount B2BIELBIE | F 24t 800 170 | | ) ®
CT—8 | U¥—=Fwsi—=F—LY#H—} | Rear Upper Arm Support 8283 X | F A 200 60 ) O
CT—9 |F¥<ar7Faws Tension Block BEEN X | L 200 70 RN ( ( @) ®
CT—ID | U¥—PZ20-70Ou% Rear Axle Block GdX2 13x2 =l 350 1205 ) 3 ) @ (
CT—=I1l |P—LbE(R)ty} Arm Pin (long) set (IX5 4)X5 200 10| ( )
CT—12 | 7—LE>(E)ty ¢ Arm Pin (short) set 15X5 @XS 20| 10| O ) & O
CT—I13 | Atk Spht Pin set 4% 10 100 6D | ¢ ) ®
CT—14 | FSAT2v7 b Drive Shaft 9)X2 +v b Tyivft| 600 70 S
CT—Is | FSAT7T2viw Drive Washer (N2 250 70 23 )
CT—16 |7avbers—Fnv2 Front Center Block i68F X2 400 0| ¢ &= T ol &
CT—I17 |UY—t-s—FOuv?> Rear Center Block I6R X2 400 10 L &
T8 | FRA7a==% Drive Yoke BS X 2 7 1t 400 70 C
Rl e Bl - e X1 X2 | 1 O | O
CT—=20 | 7=U—=F>1 74 Pulley Drive Shaft BEX | 80X | ¢ IEY 200 70 | (
CT—2 | #4227~ F(R) Timng Belt (long) 13 | 336M X L 800 120 : s .-,L—
CT=22 | 9422240 +(E) Timng Belt (short) 50 X | 9IM X L 500 120 ) FAN
CT—23 | Foa4F7—=U—I8T Drive Pulley 18T 82X | T ot 350 120 ) e _I.._
CT—24 | E—9—T=1—14T Motor Pulley 14T 19X | F 24 350 120 A
CT—25 |[50T 7—1— 50T Pulley 81X | F St 400 120 - -9
CT—26 | 1 FF=—=(X%n4F) Guide Pulley (with metal) 12X | TN 200 120 P
CT—21 | Trira7—1) —=(Bag{t) Tension Pulley (with bearing) BEX | LN 600 120
CT—28 | F74 =2+t Differential Case set BUA BRI F 24t 450 120 | | r
CT—29 | F7¥v—tw b Ditferential Gear set BZX2 BIX2 B4 X | 800 120 )

CT—20 | A4 riry—=is Main Chassis a4 X | 600 170

CT=3l |Fr¥=H=F Under Guard 19X 1 F 24 600 120

CT=32 | 2hiivwa X Mechanical Box anX 1 asx| 63X | T 243 100 700 S

CT=33 | AhRuy22T7% Mechanical Box Cover 59 X | 300 700 (

CT—3 | AWK T AT 2 Mechanical Box Hook B3I | 54X | |00 60 St
CT—=3 | XA vr2ARTF— Mechanical Box Stay 8 X | R 150 70 5

CT-=36 | =t qsi=ty} Servo Saver 0313203044 | 1 400 120 L) e
CT=37 |74ty | Twerod set 3536 X | M2Ow P - F X4 |80 60

CT—3 | Vrdr=22t>y k Linkage set 5050 M20O- F I F X4 32447 200 60 ) s
CT—39 | 3 b O—5 —Assy Controler Assy a6 —3 2000 170 C)

CT=—4a0 | ikfiHR{t#t-» b Resist or Mounting Plate set TR X Al X2 = by 250 120 )

CT=4l |azxzo%—1> Connector set | #, E 19 ¥ 160 ¥ 70 %, : :__l___
CT—42 | Pun=T=LEtv} Upper Arm set X2 84 200 70 ()

CT—43 | 70% b F =ty } Front Dumper set Hdh—st N A by —1d 1500 170 &=

CT—8 | U¥r—Fm—tyt Rear Dumper sel B dh—at INF LR by si—1F | 1500 170 _r_‘i oL
CT—45 | #vri—a1ty b Dumper Oil set 2 1M &20cc 250 170 ® &
CT—46 | ¥ —Fni—AF— Rear Dumper Stay 96 X | b 200 120 ' __II__L_ e _ﬂ_."-
CT—471 |t ntyt Wheel set 1042 %2 3244 | so0| 240 - ) O A
CT—48 | #14+ Tyre T 800 240 i; }
CT—49 | sissi=trwy b Bumper set 3838 X | = D 400 170 - /'<i e
CT—50 | Wy—smprni—aF— Rear Dumper Stay 10 % | 3 DAt 100 120 O

CT=5 |Q—is—1w} Roll Bar set 55| 542 b 300 170 {f'i_ Z

CT-52 | 70 bRF—TD b Front Body Mount x| 64| pdEYy 4| 200 70 | e

CT—53 |CITY #iF—t ¢ “CITY"Body set 47 ——st o—adf| 2800| 700 ST IR

CT—-54 | EEv—2 Transcribing Mark ABXI 400 120 E}f_ﬁi ' e

CT—5 |#27E> King Pin 12X 4 100 70 ) O ( O Q

% Above mentioned postage is only for Japanese domestic use.




HARE S OARABFESAS A PRRNARLTVWE T,

B Descryton of Gonds » & [ & [ 6] e | e [ [ruow] zon
CT—5 | E#y kit Pivot Bolt 132 200 60 ()
CT—57 |MIOw b F M3 Rod End 18X 10 300 60 O O
CT—58 |74 71— Cross Member B9 X | > 24 120 60 0 O
CT=59 | 70> bbb Hsi— Front Belt Cover 8 F X1 300 120 O
CT=60 | U —-b p Hoi— Rear Belt Cover AR X1 100 70 (] ()
CT-—al AFuFTE Snap Pin 54 10 100 60 (

CT—62 | FZ14 7450 Drive Metal (10X 2 150 70 O
CT-63 (g d~FPYL¥ ¢4 Bearing 9 X2 62427 800 70 ) )
CT—64 |p 9RTPYLY .3 Bearing B6 X 2 689ZZ | 1000 70 O O
CT—65 | € F(A) Screw set (A) FobE T &R 300 120 i @ O
CT—66 | <t kB Screw set (B) ;A E R &I 300 120 O O
CT—67 |+t k(C) Screw set (C) Ty by v &l 400 | 120 |5 O
CT—68 [CITYSAVEY City Window B B 300 700
CT=69 g]‘:j,—{i ?;:Jf?_fblt w b Eﬂ;?:ﬁ:* 55'3:::;15’1 Set WX2 BX2 200 70 J _ ) O
CT—=70 |70k #s8=-0y X ¥ F| Front Damper Rod End WX5 20| 10 il A
CT—71 | HiIlkAR Assambling Instruction 300 240
CT—72 | #¥=2F vty | Damper Spring Set ﬂﬁfgﬂ”?_ 300 | 170 O b0
CT—73 |t A i Cement Resistarce 0.33Q0%1 0.1Qx1 300 70 O @
CT=74 |OY 9 YRAGET—2 Rockn VEGA T C" o 00| 240 | ><_
CT-75 |S¥Fx3U-G&Bv—y | [Aueioa ey : _ 600| 240 [ > |

- e B e I Optional Accessories o T ek [EANCIATTOVOTN e hoA
CT—80 |FRP A4 iy —i FRP Main Chassis fiix1 2mFRP® 1800 10| @)
CT—81 |E£E—%—7—1)—|8T(6.51) Motor Pulley 18T (6.5:1) i) BRI L 1000 120 ) D] @)
CT—82 | #1327~ FaIMXL Timing Belt 93M XL E——T—Y—I8T LSt {HH 500 120 ) () O O
CT—83 |KE—FTH Hobby Oil ENVTTFAUBBEA T IL 180 170 3 Q O O
CT—B4 | YFZwTl)— Sirius Battery 7.2V.12000A s —FB 5800 /0| O i) O D)
CT—85 |@¢ 6Ty ¢6 Bearing @x 2 696ZZ | 1000 w| O O ) O O
CT—8 | L —irintiyF— Racing Baja Type Body A=K rxA MW ToFRIE 2200 700 @ () )
CT—87 |E—%—E—Fi¥2 Motor Heat Sink FILTA I 1700 | 240| O @, O ) O
CT—88 i;#;‘;_g’j’;f?-“m Racing Baja Body Mount Set 0 FAX1 Yy —MAx2 500 1201 O s @
CT—89 ([QOwrvAHtF—t v b Body Set for Rock'n VEGA | BEE~— 7143 2500 700 | o ) &
CT—90 |[¥1 FAILEFHH= Side Belt Cover TLT—y U4 600 20| O O (3 O
CT—=9 | ZOx kin=EFEZ T ¥H Front Hard Spring 0.9¢ FHE v FIa1 X2 200 170 ) O @ () O
CT—92 | L—ZABR/ vi- Light Waight Racing Bumper hAa 2y o 500 1700 O () C) O
CT—93 |#HF—wovbtyb Body Mount Set 70> FAKBIC YUY —Dig1 & 600 20| (. QO O
CT—9% |5Fv3Y—HKTF—tvF |Body Set for LANCIA RALLY| &5~ — 7 it 2900 00| O
CT—095 |E—4—¥ZAtrFxyru7 Motor dust cap LT 200 1201 (O &) O O O
CT-9 |kLZO0wEF+EYE Torque Rod Set BBsa—3t 700 20| O L) O O

* Above mentioned postage is only for Japanese domestic use.



AR i T Description of Goads = = %= &z s [Reckn R | ,|TE;EB£AE ZERDA
HE— FAIVISAE () Timing Belt (long) | mX 280MX L | ¥ 700 | ¥ 120 > | O |
HL=2 | XY e—13 Main Chassis X 1 800 170 e
_I-i L_— 3 AhFrua R - Radio box Box 0 > 1 r Y ?_;b— k4t 80O ?IEH:; * A
HL=4 |[Xhtiwozzsg Hiadio Bok Cower zﬂ X1 300 700 | * 1 3 ”
HL—5 |#—HtAsi—tw}f Servo Saver Set set A - B *.L':-?EE_ &1 300 170 )
HL—6& |YY&—U4twh L'rPIv:agE Set | (0 X 2 M1 M20v FI‘:-:FH . _EDD 60 H:J - O =
HL=7 | /M2 ni=Fo441)— Bumper Accessory Set m 1 I
.H;,r.;" Winch @ X1
O—iL/i—A - B Roll Bar A B -ﬁtxl+iﬁx2-lﬂ}x4_ | I | '
2 EIRs — - GO0 240 | |
F7PsE5-— ) Door Mirror | WR- L &1-m X4 - ! I !
YA FRTS— Side Muffler {ﬂ'uxi_ ! f |
avETUL Front Grille 75X 1 | I f
HL—8 |®¥- Body 2 X | il | 2800 700 I.. | | | C :
HL—9 i EET{-“‘? Transt:ri_hing Mark Eﬂﬁ] ! : _Edﬂ -_j | i__ 'r_ b
HL—10 | eAm Assambling Instruction | | | a0 | | | o]
FLOmETE" =0y PASE I - Description of Goods A = | T Eli2 H EEI':.IE‘.;.“ || @é; iLFIAAHLE‘I'rA HE“"EA ZERDA
ZR—1 |zOvb7—i Front Arm ) X2 ¥ 300 ¥ 120 A | A A | A &
3 E_H —2 | FuZNLKILE— B Knuckle Holder (0)3m X 1 | 400 12[} T & A AN FaY )
ZR—3 |70V FTPoRLTIYE Front Axle Mount @':-33-5{1 254 | 600 120 <
ZR—4 | #4509~ F (5) Timing Belt (shart) B % X1 92M X L 500 120, A ; A AN ! Fal |_‘~
ZR~E | Bl ) b Motor Pulley Set 5535 307 X 1 i 44| 700 120 A Al & | ©
LR—B i AAd iy —1is Main Chassis i 08 1 : | 1200 240 - &
ZR=7 | Fur—F—hLtwt Upper Arm Set Mm@y X4 QD %2 T U4 a00 0 A A _,.E,_ : Fa\ O
ZR—8 ?II;:-'F-SI":HE—-E*:J k Front Dumper Set o —3t A W PA T ]Eun! 170 j 8
ZR—9 | Ur=2um=tuk Rear Dumper Set B —30 SF-Z b ysi—ff | 1600 70| A _ .ﬁ_ i I . )
ZR=10 | U —-Foni=2 57— (R) Rear Dumper Stay (black) a1 1 A 250 ; .]2{] FAN A | &. i ()
ZR—11 | &1 —1 Wheel 3 X2 600 | 240 | O
ZR—12 | &1¥ Type = a2 R 800 240 e 3 E &= = ()
ZR—13 H:-ffi-:b: w b Bumper Set s K1 7 4 700 240 | A ) = FAY O
ZR—14 |O=isi—twvt Roll Bar Set HMa&—X @axi FL46H| 1200 700 = . q’:::
ZR—15 | 5w —2 Transcribing Mark ' 500 240 I 63
1 ZR—16 | Puii—aJL | Hri— Upper Belt Cover XK1 o4 500 240 | ()
ZR—17 |siamAR Assambling Instruction | 300 240 5
ZR—18 |axtO- 'Er—Ass\: Controler Assy _.-- ap—x¢ 2000 170 5 ()
ZR—19 | 70O k:?':r-r-r:;t%—-t:-:; | Front Dumper Stay Set Gob329 138 X 1 . A 500 170 7 O
ZR=20 |FwsHi—Fwx Upper Deck WX 700 240 | ‘ e
ZR=21 | Puni—FTuxikA} Upper Deck Post @ X1 T T4 250 120 )
ZR-22 RE/AYFEwt Bunder Set @3 X2 BHEHEE X5 600 170 O
ZR=23 | FS 41— A Driver Doll @ K1 o4t 300 170 O
ZR=24 | Nufyr—=Swh Linkage Set DN X1 + 4t 300 | 60 O

O A
X {ERAATHE
A {FERATHE

COh-41
EFILH IR

LW RtmIUTHTEMBET1-1-307T720
TEL:(0849)32-16004%8 TELEX:643577

HIROS0 LiMmiNeo

1-1-30 HANAZONO-CHO, FUKUYAMA-SHI,
HIROSHIMA, PREF., JAPAN. ¥720
TEL.OB49-32-1600 TELEX:643577 HIROBO J

CABLE:HIROBO FUKUYAMA




